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2. Execution of the test Page 2
3. Test result Page 3

This test report comprises 3 pages and 1 figure.

This test report is not permitted to be published incompletely. A publication in extracts is in any
case subject to the previous consent of Fraunhofer-Institut fur Holzforschung, Wilhelm-Klauditz-
Institut (WKI), Bienroder Weg 54 E in Braunschweig (Germany).
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. . . Executive Board of the Fraunhofer - Gesellschaft:
Testing, Supervising and Certitying Body Univ.-Prof. Dr.-Ing. habil. Prof. e. h. Dr. h. c.

EC Notified 0765 o authorised by the Hans-1rg Bullinger, President
Principal Authority for Supervision of Construction Dr. rer. pol. Alfred Gossner

Dr. jur. Dirk-Meints Polter
Prof. Dr. Dennis Tsichritzis

Testing laboratory authorised by

w ”“ s DAP Deutsches Akkreditierungssystem Priifwesen GmbH Banking Code:
= >E3 according to DIN EN [SO/IEC 17025. Deutsche Bank Manchen
-"5—‘—‘ The requirements of the DIN EN ISO 9001 : 1994 are fulfilled. Account: 75-21933
The authorisation covers the test methods BLZ 700 700 10
DAP-PL-2071.00 listed in the certificate.

IBAN: DE 8670070010 0752 193300
BIC (SWIFT-Code): DEUTDEMM

WK is a registered brand
of the Fraunhofer - Gesellschaft



- Page 2- of 3 to test report No. B1310A/05 Fraunhofer \\.. . lauditz-Institut
dated 29 June 2005 Holzforschung

Quality Assessment

1. Task and test material

The Fraunhofer-Institut fur Holzforschung, Wilhelm-Klauditz-Institut (WKI), was entrusted by
Messrs. Xella Trockenbau-Systeme GmbH in 47119 Duisburg (Germany) with the determination of
formaldehyde emission value of a Fermacell sample with thickness of 12,5 mm according to the
German Prohibition for Chemical Products — ,, Chemikalien-Verbotsverordnung” — annex § 1, para
3, in relation with the publication of the Federal Health Office in the journal ,Bundesgesundheits-
blatt”, issue October 1991 (p. 487 — 489).

The test material has been chosen, marked with

.Fermacell GF 12,5

W1.2 H 19.05.05 00:18

CE 04 ETA-03/0050 EN 13501-1 A2
K 2103 UZ-9.1-434"

and sent for testing to the WKI by the customer.

2. Execution of the test

For the determination of formaldehyde release one sample with the dimensions of 100 cm x 50
cm x thickness with a total emission capacity of 1 m2 was put into a 1 m2 chamber. The edges
were sealed with self-adhesive aluminium tape before testing to get a ratio U (unsealed edges) / A
(surface area) of 1,5 m/m2. During the test the temperature was kept at 23°C + 0,5 K, the relative

humidity of the air was kept at 45 + 3 % and the air exchange rate was adjusted to 1 h™.
Therefore, the relationship between air exchange level and room load was 1. The concentration of
formaldehyde in the chamber was measured twice a day until steady state concentration was
reached using the acetylacetone-method (VDI-guideline 3484-2: November 2001).

The test parameter above-mentioned correspond to EN 717-1:2005-01.
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3. Test result

For the tested Fermacell sample with a thickness of 12,5 mm as tested as described in Ch. 2 a
formaldehyde concentration of 0,01 ppm has been determined in the 1 m3 chamber (testing pe-
riod: 243 hours ~ see picture — 1 ppm 2 1,2 mg HCHO/m? air at 20°C and 1013 hPa).

This value is much lower than 0,1 ppm, showing that the tested sample of Messrs. Xella Trock-
enbausysteme GmbH in 47119 Duisburg (Germany) fulfils the requirements of the German Prohi-

bition Regulation for Chemical Products - ChemVerbotsV - concerning wood based materials.

We draw your attention to the fact that the effected test was made as a material parameter and

not as a classifying test.

| MRS 7/ rurele
Bettina Meyef™., Dipl.-Ing. Stephan Thiele
Officer in charge Deputy Head of Testing, Supervision and

Certifying Body
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